01 STEERING

3
Sy

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-45110-0000 HANDLE COMP. T PCS | 1
2 ]9104-M10%1. 25%50-A |[FLANGE BOLT M10X1.25X50 B2 M10X 1. 25X 50 PCS | 1
3 |QBC-45101-0000 COLLAR TS E PCS | 1
4 |9214-M10%1. 25-A NUT M10X1.25 B RRMI0 X 1. 25 PCS | 1
5 _|QBV-45001-0000 L. GRIP JriRA R PCS | 1
6 |QBV-45010-0000 R. GRIP NUTIE 61 PCs | 1
7__[QBC-34400-0000 THROTTLE PEDESTAL [ REAL A PCS | 1
8 |QBR-46010-0000 THROTTLE CABLE bl ESA PCS | 1




02 RL.S/WASSY

S

Sy
X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBC-34560-0000 SWITCH UNT HAZARD WU TT PCS | 1
2 |QBC-34540-0000 SWITCH UNIT, LIGHTING KITFER PCS | 1
3 [QBC-34550-0000 SWITCH UNTT STARTER JAFIT K PCS | 1
4 |QBC-34510-0000 SWITCH UNIT DIMMER AWTIER PCs | 1
5 _|QBC-34520-0000 SWITCH UNIT WINKER [ADBISN PCs | 1
6 |QBC-34530-0000 SWITCH UNT HORN WA PCs | 1
7__|QBC-81710-0000 REARVIEW MIRROR L. JEJE AL PCS | 1
8 |QBC-81720-0000 REARVIEW MIRROR R. A5 I PCS | 1




03 FRONT FORK

Sy

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-51300-0000 BALL RACE COMP. AN PCS | 1
2 [QBR-51301-0000 NUT_UP. [ B B} PCS | 1
3 |QBR-51302-1000 BALL RACE, CONNECTING AR PCS | 1
4 |QBR-51320-0000 STEEL BALL ASSY. &5 HERA & 5 PCS | 1
5 |QBR-51302-0000 BALL RACE, 3 bt 7 R AN B PCS | 1
6 |QBR-51304-0000 BALL RACE, 2 A& PCS | 1
7__|QBR-51310-0000 STEEL BALL ASSY. &5 HERA &5 PCS | 1
8 |QBR-51305-0000 BALL RACE, 4 IR Z A PCS | 1
9 [QBR-51200-0000 UNDER BRACKET COMP. 5 TR PCsS | 1
10 |QBK-51003-0000 CABLE HOLDER i s PCS | 1
11 |QBK-51001-0000 CABLE HOLDER CR AR 2. PCS | 1
12 [9103-M6%16-E SCREW M6X 16 IZETME X 16 PCS | 4
13 [9104-M10%1. 25%35-A [FLANGE BOLT M10X1.25X35 JZREMI0 X 1. 25X 35 PCS | 2
14 |QBR-51520-0000 F.R. FORK ASSY I A R 28 PCS | 1
15 _|QBR-51510-0000 F.L. FORK ASSY i U 28 PCS | 1
16 |QBR-51511-0000 0 RING O 2 ] 1] PCS | 2
17_|QBR-51512-0000 GASKET FES) Pcs | 2
18 |QBR-51513-0000 SHOCK ABSORBER COVER UG 2 3 PCS | 2
19 |QBK-51001-0000 CABLE HOLDER LR Pk PCS | 1
20 |QBR-51002-0000 CABLE_HOLDER B Tk e Pcs | 1




04 FRONT WHEEL ASSY.

/@ M ’
6
4
7 3
1 Yo
13

X

Fs 5 YR L& GEOA ST iy ik

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-52100-0028 RIM COMP. 2. 15X 16 Hi 4 40 1 PCs | 1
2 |QBR-52102-0000 BUSH IR PCS | 1
3 |9701-6201-2RS BALL BEARING 6201-2RS 17K6201-2RS PCS | 2
4 __|QBR-52040-0000 SPEEDOMETER GEAR COMP. fhh PCS | 1
5 [9214-M12%1. 25-B NUT M12X1.25 BERRMI2 X 1. 25 PCS | 1
6 |QBK-52004-0000 RUBBER CAP (17) BB 17 PCS | 1
7__|QBR-52001-0000 TIRE 100/80-16 e i PCS | 1
8  [QBK-52020-0000 RIM VALVE COMP. AW () PCs | 1
9 |QBK-52006-0000 RIM VALVE CAP LM PCS | 1
10 |QBR-52104-0000 OTL SEAL 22X35X7 w22 X 35X 7 PCS | 1
11 |QBR-52002-0000 COLLAR IS ES] PCS | 1
12 |QBK-52005-0000 FR. WHEEL AXLE M12X1.25X225 [Qi4tHiMI2X1. 25225 [PCS | 1
13 |QBK=52003-0000 RUBBER CAP (14) R R4 14 PCS | 1




05 FRONT DISK BRAKE

SH
2
P 5 YELATR hICA R CEOART IRy Bk
No. Part No. Description Chinese Unit|Qty |$/PCS Remark
1 _|QBR-56001-0000 BRAKE DISC A Hi B AEA PCS 1
11 |QBR-56001-1000 BRAKE DISC B il il 5h B PCS 1
2 _|QBR-56131-0000 BRAKE PAD KIT FEE )T PCS | 2
3 |QBR-56130-0000 CALIPER ASSY s () PCS | 1
4 _|QBR-56002-0000 BOLT AR A R PCS | 5
5 19103-M8*27-E BOLT M8X27 IRFEME X 27 PCS 2
6 |QBR-56120-0000 FR. BRAKE _HOSE o s PCS 1
7__1QBR-56110-1000 CYLINDER COMP Hriilsh g PCS 1 5 HF35
8 |QBR-56111-0000 DISC BRAKE LEVER R. B FAR PCS 1
9 |QBR-56112-0000 BRAKE SWITCH A% PCS 1
10 |QBR=56100-3000 FR. DISK BRAKE ASSY. R BRI A1 PCS 1




06 MUFFLER ASSY.

10
e/ SH
X
Fs 5 YR e AL | I
No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-26100-0000 MUFFLER (YD9) HER A A PCS | 1
2 |QBV-26140-0000 SHIELD i 3 PCS | 1
3 |9147-M6%16-D SCREW M6X 16 IZETME X 16 PCS | 3
4 |9103-M8*35-A BOLT M8X35 BZAEM8 X 35 PCS | 2
5 |QBV-26001-0000 GROMMET, EXHAUSTPIPE HA Y PCS | 1
6 |9213-M8-A NUT M8 2 KR8 PCS | 2
7__|QBK-26002-0000 GASKET b s PCS | 1
8 |QBK-26400-0000 VALVE SECOND AIR IN PG| PCS | 1
9 |QBV-26003-0000 RUBBER TUBE AR PCS | 1
10 |QBK-26005-0000 SPRING CINEN A TEIA PCS | 1
11 [9503-1. 6%16-C CLIP 16 4 16 PCS | 1
12 |QBK-26007-0000 BOLT M6X 16 b IR EEME X 16 PCS | 2 ik




07 FUEL TANK ASSY. a—

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBV-44110-0000 FUEL _TANK COMP. SRR P PCS | 1
2 |QBC-44140-0000 FUEL _TANK CAP PilEEN PCS | 1
3 ]9105-M6X 16-A BOLT M6X 16 B2 FEME X 16 PCS | 2
4 |QBK-33201-0000 SENDER UNIT GASKET SHI A I 2 ) ] PCS | 1
5 [QBV-33200-0000 SENDER UNIT AR R PCS | 1
6 |QBC-44130-0000 FUEL COCK ASSY. AR I PCS | 1
7_9503-1. 2%8-C CLIP 8mm PCS | 6
8 ]9503-1. 2%7-C CLIP 7mm PCS | 2
9 |7102-4.5%8. 5-EEC _ |FUEL HOSE (220mm) PCS | 2
10 [7102-4.5%8. 5-EEC _[FUEL HOSE (60mm) PCS | 1
11 [7104-3.5%7. 5-EEC _[FUEL HOSE (220mm) PCS | 1
12 |QBK-44120-0000 FUEL FILTER ASSY. SR R 2% PCS | 1
13 [9105-M5 X 16-A BOLT M5X 16 IZFEM5 X 16 PCS | 4




08 SEAT ASSY.

Sy

X

Fs 5 YR L& GEOA ST iy ik

No. Part No. Description Chinese Name Unit|Qty [$/PCS Remark
1 |QBR-43100-0000 SEAT ASSY. JEHA L PCS | 1
2 |QBG-43101-0000 SEAT BRACKET e pcs | 1
3 ]9202-M6-A NUT M6 12 ER6 PCS | 2
4__|QBG-43102-0000 AXES B PCS | 1
5  [QBR-42001-0000 LUGGAGE BOX ki) PCs | 1
6 |9105-M6*16-A BOLT M6X 16 B2 FEME X 16 Pcs | 6
7__|QBR-43103-0000 RUBBER BRI Pcs | 2
8 |QBR-41420-0000 HANDLE HOLDER L. JEHRTF PCs | 1
9 |9105-M8*25-A BOLT M8X 25 B2 FEN8 X 25 PCS | 3
10 [9202-M6-A NUT M6 12 ER6 PCS | 1
11 _|QBR-42002-0000 COVER, LUGGAGE BOX AR A Pcs | 1
12 9318-6%12x1. 6-A WASHER 6 i 6 PCS | 6
13 [9221-M4. 2#18%11-A [SPRING NUT 4.2 JeTIRRE. 2 pes | 1
14 [9165-ST4. 8%16-A SCREW M4. 8%16 5 2 ETM4. 8%16 PCS | 1




09 REAR WHEEL ASSY,

6

<

1
57 e
2

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-54002-0000 TIRE 120/70-14 JEHEHA 120/70-14 PCS | 1
2 |9318-16%30%3-A WASHER 16 16 PCS | 1
3 ]9214-M16%1. 5-A NUT M16X1.5 BZRIMI6X 1. 5 PCS | 1
4 |QBK-54001-0000 CAP JEHeiR i PCS | 1
5 |QBV-42704-0000 REAR FENDER JG N PR PCS | 1
6 |9105-M6%12-F BOLT M6X 12 B2 FEME X 12 Pcs | 2
7__|QBR-54100-0000 WHEEL _RIM R. (BLACK) JEEE PCS | 1
8 [QBK-54302-0000 BOLT M10X45 BZFEM10 X 45 Pcs | 3
9 [QBK-57001-0000 BRAKE DISC RR. JG ) (D PCS | 1

10 |QBK-57001-1000 BRAKE DISC RR. JE A Qs PCS | 1 %M
11 |QBK-57002-000 BOLT JE RS BR PCS | 3
12 |QBK-52030-0000 VALVE, RIM, TR412 SN LAGEN] PCS | 1
13 |QBK=52006-0000 CAP, VALVE, RIM, TR412 M PCS | 1
14 |QBV-57100-0000 RR. BRAKE ASSY. (BLACK CALIPER)  |JE A4 {4 PCS | 1
15 |QBV-57110-0000 CYLINDER COMP_RR. JGiils) B Pcs | 1
16 |QBV-57112-0000 BRAKE SWITCH (USE IN DISK BRAKE) | JF T 5% (il 1 % H) PCS | 1
17_|QBV-57111-0000 DISC BRAKE LEVER L. JEYBR T4 PCS | 1
18 |QBV-57120-0000 BRAKE HOSE ST PCS | 1
19 |QBV-57130-0000 CALIPER ASSY. RR. (BLACK) J st PCsS | 1
20 [QBV-57131-0000 BRAKE PAD KIT FEB Pcs | 1
21 [9105-M8*40-F BOLT M8X 40 B2 M8 X 40 Pcs | 2




10 FRAME ASSY.

24 25 %4’,{{
#
e 1 BELAA TR &R AL | T
No. Part No. Description Chinese Unit|Qty |$/PCS Remark
1 [QBR-41100-0000 FRAME_COMP. EHE P 1 PCS | 1
2 |QBV-47200-0000 SEAT CATCH COMP. A H B g PCS | 1
3 [9105-M8x16-A BOLT M8X 16 IZFEM8 X 16 PCS | 2
4 _|QBR-46030-0000 SEAT CABLE JEARLE PCS | 1
5 |QBR-41410-0000 CARRIER BRACKET R PCS | 1
6 [9105-M6*16-A BOLT M6X 16 IZFEME X 16 PCS | 4
7 ]9214-M10%1. 25-A NUT M10X1.25 BERIMI0 X 1. 25 PCS | 1
8 |QBV-53002-0000 BOLT, ENGINE HANGER M10X1.25X%275 MHAIMI0X 1. 25X 275 PCS 1
9 |QBV-53110-0000 HANGER COMP_ENGINE AR B ] PCS | 1
10 _|QBV-53003-0000 COLLOR, ENGINE HANGER ESIER PCs |1
11 [9104-M10%1. 25%40-A [BOLT MI0X1.25X40 BZFEMLO X 1. 25X 40 Pcs | 2
12 |QBV-53103-0000 RUBBER, L AR PCS | 1
13 |QBV-53104-0000 RUBBER, R AR AT PCS | 1
14 |QBV-53105-0000 RUBBER, REAR ARG PCS | 1
15 |QBR-41300-0000 RUBBER A PCS | 1
16 [9105-M10%25-A BOLT M10X25 BZFEML0 X 25 PCS | 2
17_|QBC-41302-0000 COLLAR ¥ Pcs | 2
18 |QBR-41322-0000 RUBBER PCs |1
19 |QBK-41311-0000 SPRING PCs |1
20 [QBK-41312-0000 SPRING PCs |1
21 [QBR-41220-0000 SIDE STAND COMP. PCS | 1
22 [QBM-41201-0000 BOLT, SIDE STAND MOUNTING PCS | 1
23 [9214-M8-A NUT M8 PCs |1
24 |QBM-41211-0000 SPRING PCs | 1
25 |QBM-41212-0000 SPRING PCs |1
26 |QBM-34600-0000 CUTOFF_SWITCH LS VSIS PCs | 1
27 [9147-M6%12-E SCREW M6X 12 BZETME X 12 PCS | 1 PN
28 |QBK-82001-0000 FRAME BODY NO. PLATE R PCS | 1
29 [9901-3. 2%9-AL RIVET3. 2%9 15T 3. 2%9 PcS | 2




11

REAR SHOCK ABSORBER ASSY.

2
P 5 YELATR hICA R CEOART IRy Bk
No. Part No. Description Chinese Unit|Qty |$/PCS Remark
1 |QBR-53200-0000 RR. SHOCK ABSORBER. (270MM) JE 3 2 (270MM) PCS 1
2 19109-M10%1. 25%40-A [BOLT M10X1. 25X40 IEFEMI0X 1. 25 X 40 PCS 1
3 19404-2. 5%25-A PIN 2.5X25 JEET52. 5X25 PCS 1
4 [9201-M10%*1. 25-A NUT M10X1.25 BRBIMIOX 1. 25 PCS 1
5 19103-M8*35-A BOLT M8 X35 B2 FEMS X 35 PCS | 1




13 FRONT FENDER

X
Fs 5 HELATR e AL | I
No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 [QBR-42101-0000 FRONT FENDER Hi $4 e AR PCS | 1
2 [9105-M6X16-A BOLT M6X 16 JZAEM6 X 16 PCS | 3
3 |QBK-32500-0000 REAR REFLECTOR (E4) e 55 2% (B4) PCS | 2
4 |9318-6%12%1. 6-A WASHER 6 e 6 PCS | 3




14 HANDLE COVER

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-42201-0000 FRONT HANDLE COVER T PCS | 1
QBR-42202-0000 REAR HANDLE COVER T PCS | 1
3 |9165-ST4. 2¢12-A SCREW ST4.2X%12 HH24] ST4. 2X 12 PCS | 4
4 9221-M4. 2%18%11-A  [SPRING NUT 4.2 JeFURREA. 2 PCS | 2

5 |9151-M5%12-F SCREW M5X 12 W NFIRE] M5 X 12 Pcs | 2 AE
6 19149-M6*16-A SCREW M6%16 I SKWRETM616 PCS | 1
7 [9318-6%12%1. 6-A WASHER 6 i 6 PCs | 1
8 |QBR-42206-0000 BRAKE COVER L. R 2o Sl PCS | 1
9 |QBR-42207-0000 BRAKE COVER R. R A S PCS | 1
10 [9148-M6 X 25-A SCREW M6 X 25 BZETME X 25 PCS | 1
11 |9165-ST4. 8%16-A SCREW ST4.8%16 2] ST4. 8X 16 PCS | 2
12 [9221-M5-A SPRING NUT M5 Je T IRRIMG PCS | 2




15 COVER. FB ASSY

Sy

P 5 YELATR hICA R LA Liigiis Bk
No. Part No. Description Chinese Unit|Qty |$/PCS Remark

1 _|QBR-42308-0000 FRONT SHIELD i [l PCS 1

2__|QBR-42302-0000 FACEPLATE i T PCS 1

3 |QBR-4230E-0000 FRONT GRID H A% PCS | 1

4 |QBR-4230F-0000 FRONT PANEL, LEFT SIDE COVER I A 0 PCS 1

5 |QBR-42306-0000 FRONT PANEL, RIGHT SIDE COVER |fij [l 45 {ill i PCS 1

6 19165-ST4. 2%12-A SCREW ST4.2X12 HIIRET ST4. 2X 12 PCS | 11

7 _19105-M6*16-A BOLT M6X16 I2FE M6X 16 PCS 2

8 19165-ST4. 8%16-A SCREW ST4.8X16 HA2E] ST4.8X 16 PCS 2

9 [9221-M4. 2%18%11-A_[SPRING NUT 4.2 Je TR, 2 pcs | 2




16 FOOTREST/STAND

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-42401-0000 FLOOR [ B PCS | 1
2 |QBR-42402-0000 COVER, BATTERY 75 L i PCS | 1
3 |QBR-42507-0000 LEFT STDE COVER Jril % PCS | 1
4 _|QBR-42508-0000 RIGHT SIDE COVER 4% PCS | 1
5 _|QBR-42505-0000 UNDER _COVER JEE PCs | 1
6 |9165-ST4. 2¢16-A SCREW ST4.2X 16 HI2%] ST4.2X 16 PCS | 8
7 [9103-M6%12-A BOLT M6X 12 BZAEME X 12 PCS | 6
8 |9318-6%12%1. 6-A WASHER 6 6 PCS | 10
9 ]9103-M6x*16-A BOLT M6X 16 BZAEME X 16 PCS | 6
10 [9221-M4. 2%18%11-A  [SPRING NUT 4.2 K THREEA. 2 PCS | 8




17 LEG SHIELD

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-4250L-0000 LEG SHIELD UPPER COVER I P AR AR PCS | 1
2 [QBR-42501-0000 LEG SHIELD i A4 PCS | 1
3 |QBR-42502-0000 INSPECT COVER SR PCS | 1
4 |QBR-42503-0000 HOOK, HELMET DR E L) PCS | 1
5 |9148-M5X25-A SCREW M5 X 25 BZETMBE X 25 PCS | 2
6 |9165-ST4. 2¢16-A SCREW ST4.2X%16 HI2%] ST4.2X 16 PCS | 8




1§ SIDE COVER

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-42602-0000 MAINTAIN COVER i PCS | 1
2 |QBR-42603-0000 CENTER COVER g PCS | 1
3 [9165-ST4. 8%16-A SCREW ST4.8X 16 HIKIZET ST4. 8X 16 PCS | 2
4 |QBR-42605-0000 COVER R. L. Zefn 3 PCS | 1
5 _|QBR-42606-0000 COVER R.R. A g6 PCs | 1
6 |9165-ST4. 2%12-A SCREW ST4.2X%12 H 24T ST4.2X 12 PCS | 6
7__|QBR-42601-0000 CENTER COVER . RR Ja i PCS | 1
8 |QBR-4260C-0000 SIDE_COVER, LOW_LEFT e g4 PCS | 1
9 |QBR-4260D-0000 SIDE COVER, LOW RHGHT A 0 1 % PCS | 1
10 [9221-M4. 2#18%11-A  |SPRING NUT 4.2 JeFURREA. 2 PCS | 4
11 |9165-ST4. 2%16-A SCREW ST4.2X 16 H 24T ST4. 2X 16 PCS | 1




19 SPEEDOMETER

2
Sy

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-33100-0000 SPEEDOMETER {Feditt PCS | 1
2 |QBL-46040-0000 SPEEDOMETER CABLE COMP. R PCS | 1
3 |QBR-42204-0000 COVER METER AR it PCS | 1
4 |9165-ST4. 2k16-A SCREW ST4.2X 16 HI24] ST4.2X 16 PCS | 3
5 |9165-ST4. 2%10-A SCREW ST4.2X 10 HI2%] ST4. 2X 10 PCS | 3




20 FLASHER LIGHT/HEAD LIGHT

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-32100-0000 HEAD LIGHT ASSY. HIf AT B PCS | 1
2 |QBR-32101-0000 BULB HEADLIGHT HIf KA AT 36 PCS | 1
3 [QBR-32410-0000 FLASHER LIGHT ASSY., FL e [ 4T PCS | 1
4 |QBR-32420-0000 FLASHER LIGHT ASSY., FR HAT [ 4T Pcs | 1
5 |QBR-32401-0000 BULB FLASHER LIGHT L AR BRI PCS | 2
6 |9165-ST4. 2%12-A SCREW ST4.2X%12 H 24T ST4.2X 12 PCS | 9




21

TAIL LIGHT

11 Sy,

X

Fs 5 HELATR e AL | I

No. Part No. Description Chinese Unit|Qty [$/PCS Remark
QBR-42701-0000 FENDER RR. JE IR PCS | 1
2 |QBR-42708-0000 LICENSE PLATE LIGHT COVER Ji R AT PCS | 1
3 |QBR-32200-0000 TAIL LIGHT ASSY. JRIT AL PCS | 1
4 |9105-M6*16-A BOLT M6X 16 BZAEM6 X 16 PCs | 2
5 |9165-ST4. 2k12-A SCREW ST4.2X 12 HI24] ST4. 2X 12 PCS | 8
6 _|QBH-32300-0000 LICENSE PLATE LIGHT Je AT PCs | 1
7__|QBH-32301-0000 BULB LICENSE PLATE LIGHT JE AT AT I PCS | 1
8 [9165-ST4. 8%16-A SCREW_ST4.8X 16 A B0I2%T ST4. 8X 16 Pcs | 4
9 [9105-M6%12-A BOLT M6X 12 BZARME X 12 PCs | 2
10 |QBR-41008-0000 REAR LICENSE PLATE BRACKET JE RIS PCS | 1
11 |QBK=32500-0000 REAR REFLECTOR (E4) ] S 55 2% (E4) PCS | 2




22 VIRELESS & ELECTRIC EQUIPMENT
I - 1
5——,

b
) /"’ A\
v
\4 S
22> & ]
o\
=5 B
e 'II””""
=
e T A\
/ 1 \
/
" 0
167( )
Lz
3 i
13
X
Fs 5 HELATR e AL | I
No. Part No. Description Chinese Unit|Qty [$/PCS Remark
1 |QBR-31100-0000 WIRE HARNESS ASSY. R PCS | 1
2 |QBK-31101-0000 FUSE 104, 250V 4 PCS | 1
3 _|QBK-36300-0000 BATTERY ASSY. 12V, 7AH Zihib12v, 7TAH PCS | 1
4 __|QBK-36200-0000 RESTSTANCE 32N ] PCs | 1
5 _|QBV-35300-0000 STARTER RELAY COMP. 4k g8 PCs | 1
6 _|QBR-47100-0000 LOCK ASSY. Eoli PCS | 1
7__[QBV-35100-0000 C.D.I. (NO LIMIT SPEED) LUK (RO PCS | 1
7__[QBV-35100-1000 C.D.I. (LIMIT SPEED 45KM) ALK (BRI A5KMD) PCS | 1
7__|QBV-35100-2000 C.D.T. (LIMIT SPEED 25KM) PCS | 1
8 [QBV-36100-0000 REGULATOR COMP. PCS | 1
9 [QBV-35200-0000 IGNITION COTL ASSY. PCS | 1
10 _|QBV-35201-0000 RUBBER IGNITION COTL ASSY. PCS | 1
11 |QBH-32800-0000 FLASHER it PCS | 1
12 |QBK-32900-0000 HORN (E4) W\ (E4) PCS | 1
13 |9501-3%250 BAND 250mm 4L 250mm PCS | 10
14 |9103-M6%20-A BOLT M6X20 24 M6 X 20 Pcs | 4
15 [9103-M6*16-A BOLT M6X 16 24 M6 X 16 PCS | 3
16 |QBK-37100-0000 ANTI _THEFT DEVICE s 5 2% PCS | 1




23 TOOL KIT

—
—
—
—
.
—
T~
—
- //
/
7 6 /
.
~
2
P 5 YELATR hICA R CEOART IRy Bk
No. Part No. Description Chinese Unit|Qty |$/PCS Remark
1 _|QBK-81105-0000 TOOLS BAG THES PCS 1
2 |QBK-81104-0000 WRENCH, EVE (18X19) LR T pcs | 1
3 _|QBK-81101-0000 SCREW DRIVER, DOUBLE USE Wi )] PCS 1
4 |QBK-81102-0000 HANDLE, SCREW DRIVER AT TR PCS 1
5 |QBK-81103-0000 SPANNER, 810 MIARTF PCS | 1
6 |QBK-81106-0000 HEXAGON WRENCH W NIRRT PCS 1
7__1QBK-81100-0000 TOOLS ASSY. Bt 4= T FLALLL PCS 1




1—a,
18,
1—a,
-1
F5 5 AR WA BApr
No. Part No. Chinese Description Unit
1 3J3-21005-0000 U R FAN COVER COMP. 1
2 3J3-21001-0000 AE SHROUD A ASSY. 1
3 3J3-21003-0000 B SHROUD B ASSY. 1
4 9168-ST4.8*15-H H B IR%TST4.8x15 TAPPING SCREW ST4.8x15 6
5 9103-M6*25-C T2 HEMEx25 SH.FLANGE BOLT M6x25 4
7 3J3-21008-0000 AN I BREATHER TUBE CLAMP 1




F5 5 AR WA BApr

No. Part No. Chinese Description Unit
3J3-01100-0000 ST Sk 5 7 AL CYLINDER HEAD COVER ASSY. |1
3J3-27200-0000 et i 2 1 A.l.C.V.ASSY. 1
3J3-02010-0000 Lk A A CYLINDER HEAD COMP 1
3J3-03003-0000 S VALVE STEM SEAL 2
3J3-02012-0000 IS VALVE GUIDE 2




6 3J3-02005-0000 LN CYLINDER HEAD GASKET
7 3J3-01004-0000 UL Sk o ) HEAD COVER PACKING

8 3J3-02006-000H UL SR IR CLYLINDER HEAD STAY

9 3J3-03100-0000 AL VALVE ROCKER ARM ASSY.
10 3J3-03008-0000 A IN.ROCKER ARM SHAFT

11 3J3-03001-0000 AT IN.VAIVE

12 3J3-03002-0000 BRI EX.VALVE

13 3J3-03004-0000 S VALVE SPG.

14 3J3-03007-0000 SRR RETAINER VALVE SPRING
15 3J3-03006-0000 Ik VALVE COTTER

16 3J3-22001-0000 P Ry CARB.INSULATOR GASKET
17 3J3-22002-0000 (R CARB.INSULATOR

18 3J3-02001-000C W2 HM6X65 STUD BOLT M6X65

19 7B1-02005-000C PELIRFEMBx40 SPECIAL STUD BOLT M8X40
20 9601-27*2-NB OIFR27%2 ORING @27X2

21 9601-9*1.6-NB O%lI£9x1.6 ORING @9X1.6

22 9203-M8-C W2 FEM8 NUT FLANGE M8

23 9103-M6*30-C 2 FM6x30 SH.FLANGE BOLT M6X30

24 9103-M6*95-C 24 M6Ex95 SH.FLANGE BOLT M6X95

25 3J3-02004-0000 K HEFE(NGK CRTHSA)  |PLUG.SPARK(NGK CR7HSA)
26 3J3-01010-0000 SRSk i CYLINDER HEAD COVER COMP.
27 3J3-27001-0000 HRE R A AJI PIPE GASKET A

28 3J3-27002-0000 AN AIR PIPE COMP.

29 3J3-27100-0000 SN GRS REED VALVE COMP.

30 3J3-27004-0000 I REED VALVE COVER

31 9103-M6*40-B IEHEMBx40 FLANGE BOLT M6X40

32 9103-M6*25-B IRHEMBX25 FLANGE BOLT M6X25

33 3J3-27003-0000 TE BB AJ/I PIPE GASKET B

34 9503-1.8*18-C AR VACUUM TUBE CLIP

35 3J3-02013-0000 HEAS) R IN.VAIVE SEAT

36 3J3-02014-0000 PET1 EX.VALVE SEAT

37 3J3-02003-000C A IR STUD BOLT M6X24




5 =) LA FR LA Bfr

No. Part No. Chinese Description Unit
3J3-03020-0000 IS B R CAM SHAFT COMP. 1
3J3-04005-0000 IE IS CAM SPROCKET 1
3J3-04004-0000 R4 CAM CHAIN 1
3J3-03009-000H RRERTET T CAM SHAFT SETTING PLATE 1
3J3-04001-0000 TR EEAR CAM CHAIN TENSIONER 1
3J3-04003-0000 T AR CAM CHAIN GUIDE 1
9103-M6*16-B 1#HM6x16 SH.FLANGE BOLT M6X16 1
3J3-04007-0000 AR M6x101™M %% KNOCK BOLT 2




Fs e SO R EXAFH Bfr

No. Part No. Chinese Description Unit
3J3-11002-0000 i b A A R.CRANK CASE COMP. 1
3J3-11005-0000 HIBRE ENG.HANGER RUBBER BUSH 1
3J3-08010-0000 GIRERAERUE OIL PUMP ASSY. 1
3J3-08021-0000 HLIMZR IR B A 4 OIL PUMP DRIVEN GEAR 1
3J3-18001-0000 SRR A STARTER REDUCTION GEAR 1
3J3-18002-0000 EC Bkt o4 AC il START.RED.GEAR SHAFT 1
3J3-18020-0000 e Bl KT S START.CLUTCH GEAR COMP. 1
3J3-18031-0000 g B A A STARTING CLUTCH OUTER COMP. |1




9 3J3-18032-0000 AL i) (25 AR STARTER CLUTCH ROLLER SPRING
10 3J3-18033-0000 LN STARTING CLUTCH FLANGE COMP.
11 33-18034-0000 AL o) {25 25 TR STARTING ROLLER SPRING CAP
12 9151-M6*10-C PN A IBATM6x 10 SOCKET BOLT M6X10

13 9209-M22*1-LH-C F BiiE REM22 LOCK NUT M22

14 9301-22.2*31*2-H HJE22.2x31x2 THRUST WASHER @22 2X@31X2

15 9311-8*1-B i 8 C-CLIP 8mm

16 9704-K28*32*17 TR K28X32x17 NEEDLE BEARING @28X@32X17

17 3J3-18035-0000 BT ROLLER @10X10

18 9602-FB19.8*30*5-VI [J1i%f19.8x30x5R OIL SEAL @19.8X@30X5R

19 9103-M6*45-C R MBx45 FLANGE BOLT M6X45

20 9103-M6*55-C 12 MBx55 FLANGE BOLT M6X55

21 3J3-18200-0000 ) B AR AU STARTING CLUTCH FLANGE COMP.
22 3J3-08100-0000 HLIE A OIL PUMP SEPARATOR

23 3J3-08001-0000 HLIM IR 354 OIL PUMP COVER

24 9103-M6*12-C IEHEMBx12 FLANGE BOLT M6X12

25 3J3-11008-0000 TN BUSH

26 9143-M6*25-A UK IRETM6x25 HEAVY HEAD SCREW M6x25




5 =) P &Y XL Bfr

No. Part No. Chinese Description Unit
3J3-05001-0000 SURLIAR CYLINDER 1
3J3-05002-0000 SRR CYLINDER GASKET 1
3J3-04100-0000 TR TENSIONER LIFTER ASSY. 1
3J3-04006-0000 TR Y TENSIONER LIFTER GASKET 1
9103-M6*22-A B4R MBx22 SH.FLANGE BOLT M6X22 2
3J3-11004-000C ML IZFEA CYLINDER STUD BOLT A 2
3J3-11003-000C BELIZFB CYLINDER STUD BOLT B 2
9402-10*14 TENLA110x14 DOWEL PIN 10X14 4




5 #% LA FR LA Bfr
No. Part No. Chinese Description Unit

1 3J3-12001-0000 iz R.CRANK CASE COVER 1

2 3J3-12002-0000 VEE Y R.COVER GASKET 1

3 3J3-12005-0000 HLIH e & M 25 TAPPET ADJUSTING HOLECAP |1

4 3J3-12020-0000 LiIRliiBumy ATTEERGR OIL FILTER SCREEN 1

5 3J3-12004-0000 GIRTBUR AT OIL FILTER SCREEN SPG. 1

6 3J3-12006-0000 GIRIIN OIL LEVEL GAUGE 1

7 3J3-19002-000C 5 ACG CORD CLAMPER 1

8 9601-29.8*3.1-NB OFl 41 [829.8x3.1 O-RING 29.8mm 1

9 9402-8*14 TENL4H8x14 DOWEL PIN 8X14 2

10 9103-M6*100-C 1R M6x100 SH FLANGE BOLT M6X100 2

11 9103-M6*95-C 12 M6x95 SH FLANGE BOLT M6X95 6

12 9103-M6+*30-C IR HEMEx30 SH FLANGE BOLT M6X30 2

13 9101-M5*12-C I fEM5x12 HEX BOLT M5X12 2




5 #% P &Y XL Bfr

No. Part No. Chinese Description Unit
3J3-21006-0000 A COOLING FAN COMP. 1
3J3-19200-0000 HF R FLYWHEEL COMP 1
3J3-19100-0000 TE T I K STATOR COMP. 1
9301-12*25*2.5-B 12 PLAIN WASHER 12mm 1
9224-M12*1.25-C 12 REM12x1.25 FLANGE NUT M12 1
9101-M5*12-C I2AEMEx12 HEX BOLT M5X12 2
9103-M6*18-C I2AEM6x18 FLANGE BOLT M6X18 4
9103-M6*25-C W2 A2 M6x25 SH.FLANGE BOLT M6X25 2




5 #% LA FR LA Bfr
No. Part No. Chinese Description Unit
1 3J3-09001-0000 72 BB L.CRANK CASE COVER 1
2 3J3-09005-0000 T Zh R L.SIDE COVER PLATE 1
3 3J3-09006-0000 VR B AR E# L.SIDE COVER PLATE GASKET 1
4 3J3-09002-0000 TEE)T L.COVER GASKET 1
5 9142-M5*12-C A K Sk BT M5 % 12 PAN SCREW M5X12 7
6 9103-M6*28-C IHEMBX28 SH FLANGE BOLT M6X28 8
7 3J3-09004-0000 JaillBh ek CLIP, REAR BRAKE 2
8 3J3-09008-0000 VA SR N HOSE CLAMP ASSY. 1
9 3J3-09007-0000 FE AR AIR CLEANER,COVER L 1
10 3J3-17010-0000 L BT L KICK CRANK ASSY 1
11 9103-M6*25-C I FM6x25 FLANGE BOLT M6X25 1
12 3J3-17021-0000 JEmEE 50 T KICK PINION ASSY 1
13 3J3-17022-0000 PR - CLIP SPRING 1
14 3J3-09012-0000 TS 2 TR SHAFT 1
15 3J3-17001-0000 1L 2y Al 5 SPRING,TORSION 1
16 3J3-17031-0000 JEIEL )yl KICK SHAFT ASSY 1
17 3J3-17032-0000 RS s BUSH,SOLID 1
18 9312-14-F 414 CIRCLIP 14 1
19 9301-14*21*2-F P £ WASHER,PLATE 1
20 9303-14*20*0.3-F IS ) i 2 4 P WASHER,WAVE PLATE 1
21 9301-12*21*1-F H U 12x21x1 WASHER 1




K = X4 B B4 B Bfr
No. Part No. Chinese Description Unit

1 3J3-13100-0000 stk it iR MOVABLE DRIVE FACE ASSY 1

2 3J3-1300F-0000 FFE it DRIVE FACE COMP. 1

3 3J3-1300E-000E BHES DRIVE FACE BOSS 1

4 3J3-1300D-0000 FFhEe M MOVABLE DRIVE FACE COMP. 1

5 3J3-1300C-0000 BT WEIGHT ROLLER COMP. 6

6 3J3-1300B-000F Wiz RMAP PLATE 1

7 3J3-1300H-0000 gL SLIDE PIECE 3

8 3J3-13001-0000 g DRIVE BELT 1

9 9301-12*25*2.5-B 12 PLAIN WASHER 12mm 1

10 9602-FB25*40*7-VI  [1%:25x40x7 OIL SEAL @25X@40X7 1

11 9224-M12*1.25-C W2 FEM12x1.25 FLANGE NUT M12x1.25 1




F5 5 AR WA BApr

No. Part No. Chinese Description Unit
3J3-13003-0000 BB fe ek CLUTCH OUTER 1
3J3-13010-0000 BB LK CLUTCH WEIGHT 1
9224-M12*1.25-C 12 REM12%1.25 FLANGE NUT M12x1.25 1
9301-12*25*2.5-B W12 PLAIN WASHER 12mm 1
3J3-13400-0000 MBI A DRIVEN PULLEY SET 1




F5 5 AR WA BApr

No. Part No. Chinese Description Unit
3J3-06100-0000 HE AR AT 4L CRANK SHAFT COMP. 1
3J3-06200-0000 THFEIRY PISTON RING SET 1
3J3-06001-0000 15 IE PISTON 1
3J3-06002-0000 I PISTON PIN 7X10X29.2 1
3J3-06003-0000 5 TR P PISTON PIN CLIP 2




5 =) LA FR LA Bfr

No. Part No Chinese Description Unit
3J3-23100-0000 LR CARBURETOR ASSY. 1
3J3-22110-0000 BEAE A INLET PIPE COMP. 1
3J3-22120-0000 WA R INSULATOR BAND 1
3J3-22104-0000 Pa i 4-WAY JOINT ASSY 1
9203-M6-C W2 FFM6 FLANGE NUT M6 2
3J3-22103-0000 i TUBE CLIP B7 2
3J3-22102-0000 iR TUBE 3.5X110 1




	Trevis125CC body patrs
	Body

	Trevis125CC ENGINE CATALOGURE
	engine


